5704RK
View all tools | Search for part usage across all tools: 
No. Part no. Name
1 266024-8 *CAP HD SCREW M6X20 5621R 5PK
2 224275-9 OUTER FLANGE 40 MT582/5704R
3 224370-5 INNER FLANGE 40 MT582/5704R
4 961156-3 RETAINING RING S-40 5703R/5603
5 317461-0 SAFETY COVER 5704R
6 231818-0 TENSION SPRING 4 BSR730S
7 415437-2 ROLLER PIN 6 5903R/5603R/5604R
8 415438-0 ROLLER 20 5903R/5603R/5604R
9 922312-0 *CAP HD SCREW M6X12 2414B 5PK
10 253783-3 *LARGE HARD WASHER 6 10PK
11 165094-3 RIVING KNIFE BSR730/5017RKB/57
12 345734-1 RIVING KNIFE HOLDER 5704R
13 324110-2 SPINDLE 5704R
14 162220-5 BEARING BOX COMP 5704R
15 257513-4 SLEEVE 12 6400NB
16 911526-6 *PAN HD SCREW M4X16 10PK
17 226540-2 HELICAL GEAR 5704R
18 211032-4 BALL BEARING 608ZZCNM/2A HM131
19 213620-3 O RING 46 BSR730S/6980FD
20 819064-1 MAKITA LABEL LS1030/5603R/2414
21 266034-5 *CT SCREW M4X16 10PK
22 266034-5 *CT SCREW M4X16 10PK
23 317460-2 BLADE CASE COVER 5704R
24 152810-2 BLADE CASE COMP 5704R
25 262511-5 RUBBER SLEEVE 6 M241 5603R/04R
26 233092-6 *COMPRESSION SPRING 5 5PK
27 344990-0 SHAFT LOCK 5704R
28 211061-7 BALL BEARING 6000LLB BTW200
29 241858-0 FAN UH5580/6580
30 516466-9 ARMATURE ASSY 110V 5704R
30 516489-7 ARMATURE ASSY 240V 5704R
31 681654-8 INSULATION WASHER 5604R
32 211032-4 BALL BEARING 608ZZCNM/2A HM131
33 421720-7 RUBBER RING PC5000/01C/5604R
34 417580-3 BAFFLE PLATE 5704R
35 266044-2 PT SCREW 5X60 HM1317C/CB//HM13
36 634426-0 FIELD 110V 5704R
36 634449-8 FIELD 240V 5704R
37 638070-5 SUPPORT COMP 5704R
38 417579-8 HANDLE COVER 5704R
39 645190-8 NOISE SUPPRESSOR 110V UH4570
40 654575-7 'TERMINAL BLOCK PC5000/5001C
40 654578-1 "'TERMINAL BLOCK 5704R,LS1040F/"
41 265995-6 *PT SCREW 4X18 10PK KP0810C
42 687052-4 STRAIN RELIEF BO5041/KP0810
42 687053-2 STRAIN RELIEF 110V KP0810C/
43 692527-0 LEAD WIRE HP1641/TD0101F/KP081
43 695217-4 POWER SUPPLY CORD 1.5-2-2.5
44 682505-8 CORD GUARD 10-90 GA5020/GA5021
45 651291-2 SWITCH SGES115C-5 5604R
46 152811-0 MOTOR HOUSING CO 5704R
47 265995-6 *PT SCREW 4X18 10PK KP0810C
48 853170-2 NAME PLATE 5704R
49 191963-2 CARBON BRUSH CB-303 MT582
50 643750-0 BRUSH HOLDER CAP PC5000/01C/GA
51 911268-2 *PAN HDSCREW M 5x45 W/CP 5PK
52 168353-4 BASE 5704R
53 252103-8 HEX LOCK NUT M5-8 BSS500-501
54 265075-8 *PAN HD SCREW M5 5704R 5PK
55 265965-5 CAP SQ HD SCREW M8X24 4157KB
56 941151-9 *FLAT WASHER 6 DIN125-B 10PK
57 942151-2 *M6 SPRING RING DIN128 10PK
58 265701-9 *WING SCREW M6X14 5PK
59 231316-4 *COMPRESSION SPRING 7 10PK
60 265701-9 *WING SCREW M6X14 5PK
61 941151-9 *FLAT WASHER 6 DIN125-B 10PK
62 942151-2 *M6 SPRING RING DIN128 10PK
63 265701-9 *WING SCREW M6X14 5PK
64 941201-0 *FLAT WASHER 8 DIN125-B 10PK
65 941201-0 *FLAT WASHER 8 DIN125-B 10PK
66 421746-9 RUBBER CAP 5704R
67 344989-5 LEVER PLATE 5704R
68 341415-5 'LOCK PLATE SR2100
69 911108-4 *PAN HEAD SCREW M4X8 10PK
70 931402-8 *HEX FULLNUT M8 10PK
71 257243-7 RING 12 5704R
72 261115-0 RUBBER WASHER 13 5604R